SEA-PRO F15-F20 KATAJIOI 3ANYACTEW

NO.

HanmeHoBaHue

B
(9]
n

FIG. 1 TOP COWLING

B8AH1100-FO10

963-01000 Kanot F20P (1-1)

963-01002 Bo3ayxoBog, kanoTa F20P (1-2)

15FMH-18024 BuHT F20P (1-3)

963-01004 Kptok kanota F20P (1-4)

15FMH-01004-2 BonT 6x12 F20P (1-5)

963-01006 YnnoTHuTenb kanota F20P (1-6)

~N|lo|lo|sr|lw|d|—

963-01007 Kptok KanoTta F20P (1-7)

8/9

963-01008/9 bonT c waiiboit M5x14 F20P (1-8/9)

963-01010 JepxaTens F20P (1-10)

963-01011 Hakneiika F20P (1-11)

963-01012 Hakneiika F20P (1-12)

963-01013 Hakneiika F20P (1-13)

[N U SN N I OO (N DI VOR[N NG [N NN

FIG. 2 CYLINDER & CRANKCASE1

NO.

HanmeHoBaHue

o
(9]
n

|

CYLINDER BLOCK ASSY
CYLINDER CRANKCASE 1, Ref. No. 2 to 23, 26 to 29
CYLINDER CRANKCASE 2, Ref. No. 1 to 10
INTAKE, Ref. No. 2
OIL PUMP, Ref. No. 6 to 9
GENERATOR, Ref. No. 7
ELECTRICAL 1, Ref. No. 23, 30 to 33

963-02000 [isuratenb B cbope ¢ HaBecHbIM o6opyaoBaHuem F20P (2-1)

963-02001 bnok umanHapos B cbope F20P (2-1)

963-02002 bnok umanHapos F20P (2-2)

15FMH-02011 LT ycTaHoBOYHBIN 60x12 F20P (2-3)

ENG FICN ) N

963-02004 BonT ¢ waitboit M8x65 F20P (2-4)

5/6

963-02005/6 BoAT ¢ waiboi M6x40 F20P (2-5/6)

963-02007 Npoknagka noa asuratens F20P (2-7)

963-02008 KpbillKa Hapy»KHAA Bbinycka F20P (2-8)

963-02009 Coeaunutens Tpy6ku F20P (2-9)

963-02010 LUTtyuep F20P (2-10)

963-02011 AHog, F20P (2-11)

963-02012 BuHT M5x25 F20P (2-12)

963-02013 3arnywka aHoga M16x1.5-10.5 F20P (2-13)

963-02014 KonbLo 3arnyluky aHopa F20P (2-14)

963-02015 MNMpoknasKa KpbilwKu Bbinycka F20P (2-15)

963-02016 bonT c waibort M6x25 F20P (2-16)

15FMH-02023 Tepmocrat F20P (2-17)

15FMH-02023-1 LLait6a TepmocTaTa $26.5xp16x2 F20P (2-18)

963-02019 Kpbilwka kopnyca TepmocTata F20P (2-19)

963-04009 LWTtyuep F20P (2-19-1)

963-02020 MNMpoknagka KpbiwKu Tepmoctata F20P (2-20)

15FMH-10015 BonT c waiiboit M6x25 F20P (2-21)

963-02011 AHop, F20P (2-22)

963-02012 BuHT M5x25 F20P (2-23)

963-02024 LLnaHr F20P (2-24)

15FMH-02008 XomyT F20P (2-25)

963-02026 AHog, F20P (2-26)

963-02027 BUHT M4x16 F20P (2-27)

963-02028 dunbTp macisiHHbIN F20P (2-28)

963-02029 BonT 20x35 F20P (2-29)

alalalalm]alalallwlalalalalalvwl=alalalalalalalalm]lola]lsal=]=]|~




FIG.3 CRANKSHAFT & PTSTON NO. HaumeHoBaHue PCS
963-03000 KoneHsan B cbope ¢ nopwHamu F20P (3-0) 1
1 |963-03001 Konensan F20P (3-1) 1
2 |963-03002 Brknagpiwm watyHHble F20P (3-2) 4
3 1963-03003 LLaTyH B cbope F20P (3-3) 2
4 1963-03004 Bont watyHa F20P (3-4) 4
5 1963-03005 NopLeHb F20P (3-5) 2
6 [963-03006 Konbua nopLHeBble kKomnaeKkt F20P (3-6) 2
963-03006-1 KonbLo nopwHesoe F20P (3-6) 2
963-03006-2 KonbLo noplHesoe F20P (3-6) 2
963-03006-3 KonbLio nopwHesoe F20P (3-6) 2
963-03006-3-1 KonbLo nopwHesoe F20P (3-6) 4
963-03006-3-2 Kosbuo nopluHesoe F20P (3-6) 2
7 1963-03007 Nanew, nopwHesoi F20P (3-7) 2
8 1963-03008 Cronop nasbla nopHesoro F20P (3-8) 4
9 |963-03009 CasibHMK KosleHBana BepxHuit 25x50x7 F20P (3-9) 1
10 |963-03010 CanbHUK KONEHBaNa HUKHWIM 23x44x7 F20P (3-10) 1
FIG. 4 CYLINDER & CRANKCASE2 NO. HaumeHoBaHue PCS
- . 1 |963-04001 Fonoska 610Ka umanHapos 8 cbope F20P (4-1) 1
2 |963-04002 Fonoska 610Ka umnuHapos F20P (4-2) 1
3 [963-04003 Hanpasnstowas knanaHa F20P (4-3) 4
4 |963-04004 Mpoknaaka BL, F20P (4-4) 1
5 |15FMH-02011 LUTnT ycTaHOBOYHBIN 60x12 F20P (4-5) 2
6 |963-04006 bont M9x85-b30-512 F20P (4-6) 6
7 |15FMH-10015 BonT ¢ waitboit M6x25 F20P (4-7) 3
8 1963-04008 KpbiliKka ronosku 610Ka umanHapos F20P (4-8) 1
9 1963-04009 Hunenw F20P (4-9) 1
10 |963-04010 Npoknaaka KnanaHHOM KpbiwKku F20P (4-10) 1
11/12 | 15FMH-02025 BonT ¢ waiboi M6x20 F20P (4-11/12) 5
13 |963-04013 Kpbiwka F20P (4-13) 1
14 1963-04014 MNpoknagka Kpbiwku F20P (4-14) 1
15/16 [963-04015/16 Bont c waiboit M5x8 F20P (4-15/16) 4
17 [963-02011 Arop F20P (4-17) 2
. 18 1963-02012 BuHT M5x25 F20P (4-18) 2
| 19 ]963-02013 3arnywka aHoga M16x1.5-10.5 F20P (4-19) 2
CYLINDER HEAD ASSY 20 [963-02014 Konbuo 3arnywku aHoga F20P (4-20) 2
CYLINDER CRANKCASE 2, Ref. No. 2 to 5, 10, 17 to 20
5:'::’"‘;2’:5““;"-':%:9‘551 Ref. No. 7 21 |963-04021 Npobka macnsHHaa F20P (4-21) 1
";‘II‘:'LE“P‘I‘;';#::L GO 22 [963-04022 KonbLo macnsHHOM npobku F20P (4-22) 1
FLAH (OB 23 |963-04023 Aepxatens F20P (4-23) 1
24 [963-04024 Hakneiika F20P (4-24) 1
25 [963-04025 Cseya 3axuranmus F20P (4-25) 2
FIG. 5 VALVE NO. HaumeHoBaHue PCS
14 1 |963-05001 KnanaH BnyckHoit F20P (5-1) 2
L2 \§4 2 |963-05002 Knanaw ebinyckHoii F20P (5-2) 2
g \/i@ @,/‘2 3 [963-05003 Wiait6a ynopHasn F20P (5-3) 4
S, &Q{’@h &) —13 4 [963-05004 MpyskuHa knanawa F20P (5-4) 4
4 \@ 5 .‘\;?“ - 5 [963-05005 Tapenka npyskuHbl kKnanaHa F20P (5-5) 4
7 (_‘) g 6 [963-05006 Yeka cTonopHas knanaHa F20P (5-6) 8
3 E ‘ N MK 7 [963-05007 Konnauek macnocbemHbiit F20P (5-7) 4
; \<® W"/‘ %15 N 8 [963-05008 Ban pokepa F20P (5-8) 1
W’ 1 8\__\11 9 [963-05009 MnacTtvHa Bana F20P (5-9) 1
15 v ‘ 10 ]963-05010 bont M6x12 F20P (5-10) 1
\é‘fb 8// 12 11 [963-05011 Brynka Bana pokepa F20P (5-11) 2
2 X 12 |963-05012 Mpy:ku1Ha KomnpeccuoHHan F20P (5-12) 2
13 |963-05013 Kopombicno knanaHa F20P (5-13) 4
14 1963-05014 BonT knanaHa F20P (5-14) 4
15 |963-05015 aika knanaHa F20P (5-15) 4




FIG. 6 INTAKE NO. |[HaumeHoBaHue PCS

963-06001 Konnektop BnyckHoi F20P (6-1)

963-06002 Npoknagka BNyckHoro konnexktopa F20P (6-2)

963-06004 LUTUdT ycTaHoBOYHbIN 54x1.4 F20P (6-4)

1
2
3 |15FMH-14026 BonT ¢ waitboin M6x55 F20P (6-3)
4
5

963-06005 Aepratens F20P (6-5)

6/7 |15FMH-12004 BonT c waiiboit M6x12 F20P (6-6/7)

8 [963-06008 Npoknaaka kapbopatopa F20P (6-8)

9 |963-06009 N3onaTop kapbiopaTopa F20P (6-9)

10 |963-06010 Mywmtens F20P (6-10)

11 1963-06011 Konbuo npoknaaka raywwurens F20P (6-11)

12 |963-06012 Bont M6x100-b20 F20P (6-12)

13 |963-06013 LWnaHr F20P (6-13)

14 1963-06014 bonT F20P (6-14)

15 |963-06015 Brynka F20P (6-15)

alalalalmlalalalvivivio]lslm] =

16 |15FMH-02008 XomyT naactukosbiit F20P (6-16)

NO. HanmeHoBaHue PCS

_______________________ 1 |963-07001 Kap6topaTop B cbope F20P (7-1) 1

6AH1100-FO70




FIG. 8 OIL PUMP

z
o

HanmeHoBaHue

PCS

BAH2110-GO80

963-08001 Ban pacnpegenutensHbiit F20P (8-1)

963-08002 LLlecTepHn pacnpeagana F20P (8-2)

963-08003 bont M8x25 F20P (8-3)

963-08004 LLlait6a F20P (8-4)

963-08005 LLlaii6a F20P (8-5)

963-08006 LLlecTepHn BeayLan pacnpeagana F20P (8-6)

963-08007 LLaii6a F20P (8-7)

963-08008 Taiika F20P (8-8)

olo|vN]|lo|la]lsr|w]|n|—

963-08009 LLinoHKa wecTepHu pacnpeasana F20P (8-9)

o

963-08010 PemeHb PM F20P (8-10)

963-08011 MbinbHKUK TPM F20P (8-11)

963-08012 Brynka aemndepHan F20P (8-12)

963-08013 Gamnep F20P (8-13)

963-08014 Brynka F20P (8-14)

963-08015 Nomna macnaHHasn B cbope F20P (8-15)

963-08016 Mpoknagka nomnbl MacasaHHoi F20P (8-16)

3MHS-07013 bont M6x35 F20P (8-17)

963-08018 CanbHuWK pacnpeasana 21x35x7 F20P (8-18)

963-08019 Hakneiika F20P (8-19)

963-08020 Hakneiika F20P (8-20)

alalalw]lala]alm]lwola]alm]al=a]al=a]al=]=-|=-

z
©

HanmeHoBaHue

PCS

6AH2100-G090

15FMH-06001 KoHHeKTop TonausHbIi F20P (9-1)

963-09002 MNMpoknagKa KOHHeKTopa TonausHoro F20P (9-2)

PNWH40-09054 bont M6x20 F20P (9-3)

963-09004 LLinaHr F20P (9-4)

15FMH-06009 ®unbTp TON/MBHBIV B cbope F20P (9-5)

15FMH-06010 ®unbtpytowmii anemeHt F20P (9-6)

15FMH-06011 Kopnyc TonaunsHoro ¢unbtpa F20P (9-7)

15FMH-06012 KonbLio cTakaHa TonansHoro ¢uabtpa F20P (9-8)

olo|N]|lo|lo|s~|lw]|o |~

963-09009 MnactuHa aepxkatenb F20P (9-9)

o

15FMH-06014 aitka M8-S12 F20P (9-10)

963-09011 bont M8x16 F20P (9-11)

963-09012 LLinaHr F20P (9-12)

15FMH-02008 XomyT F20P (9-13)

963-09015 Hacoc TonameHbii B c6ope F20P (9-14-25)

963-09026 bonT 6x25 F20P (9-26)

963-09027 Npoknagka TonameHoro Hacoca F20P (9-27)

963-09028 LLnaHr F20P (9-28)

15FMH-02008 XomyT F20P (9-29)

963-09030 LLnaHr F20P (9-30)

963-09031 LWnaHr $9xP5x70 F20P (9-31)

15FMH-02008 XomyT F20P (9-32)

963-09033 LLnaHr F20P (9-33)

963-09034 TpoliHWK TonaueHbIM F20P (9-34)

963-09035 TpoiHuK TonansHbIN F20P (9-35)

963-09036 JepskaTens waaHra F20P (9-36)

alalala]olwlad]alaln]alal=a]alala]al=a]=]=a]=]==]-




FIG. 10 STARTER

z
o

HanmeHoBaHue

PCS

6AJ1200-G100

30 32 a3 31

b it
ST

963-10001 CrapTep pyuHoit B cbope F20P (10-1)

963-10002 Kopnyc craptepa F20P (10-2)

963-10003 Brynka F20P (10-3)

963-10004 Brynka py4ku ctaptepa F20P (10-4)

15FMH-07005 BapabaH 3aBogHoi F20P (10-5)

15FMH-07006 Ctonop-ynop ctaptepa F20P (10-6)

15FMH-07007 Mpy:kuHa ctaptepa 6onbwas F20P (10-7)

963-10008 Tapesnka 6apabaHa F20P (10-8)

olo|vN]|lo|la]lsr|w]|n|—

15FMH-07010 Mpy:kuHa ctaptepa F20P (10-9)

o

15FMH-07011 Mpy»kuHa ctonopa-ynopa F20P (10-10)

15FMH-07012 Mpy:KuHa cTapTepa Bo3BpaTtHasa F20P (10-11)

963-10012 BuHT ST5.5%15-F F20P (10-12)

963-10013 BuHT M6x16 F20P (10-13)

963-10014 Brynka Bepesku cTaptepa F20P (10-14)

PNFM40E-07021 Pyuka ctapTepa F20P (10-15)

15FMH-07017 Bepeska ctapTepa F20P (10-16)

PNFM40E-07022 3arnywiKa py4ku ctaptepa F20P (10-17)

963-10018 Brynka aemndepHasn craptepa F20P (10-18)

PNFM40E-07013 Ctonop ctaptepa F20P (10-19)

PNFMA40E-07014 MNpy»KuHa cTonopa Bo3spaTtHas F20P (10-20)

963-10021 Koyx wkusa F20P (10-21)

963-10022 BuHT ST4.2x18-F F20P (10-22)

963-10023 TpocwK cTaptepa F20P (10-23)

PNFMA40E-07016 Mpy»uHa ctonopa F20P (10-24)

963-10025 OnneTka Tpoca F20P (10-25)

26127

15FMH-02025 BonT ¢ waiiboit M6x20 F20P (10-26/27)

28

963-10028 YnnoTHuTenb ctaptepa F20P (10-28)

29

963-10029 LWnaHr F20P (10-29)

30

963-10030 Hakneiika F20P (10-30)

31

963-10031 Hakneiika F20P (10-31)

32

963-10032 Haknerika F20P (10-32)

33

963-10033 Hakneiika F20P (10-33)

alalalalalallwlalal=almlalal=a]al=a]lal=a]lal=m]lal=m]al=a]al=m]al=m]mlw]|=|=

NO.

HanmeHoBaHue

o
(9]
n

B8AH1100-F120

963-11001E PoTop B cb6ope anekTposanyck F20P (11-1)

963-11001 PoTop B c6ope F20P (11-1)

963-11002 KaTtywka reHepaTtopHas 8 cbope F20P (11-2)

963-11003 KaTywka umnynbcHas F20P (11-3)

963-11004 Koxyx nposoga F20P (11-4)

963-11005 Bont M5x12 F20P (11-5)

3MHS-01022 bont M6x30 F20P (11-6)

963-11007 LLnoHKa poTtopa F20P (11-7)

963-11008 laiika potopa F20P (11-8)

olo|vN]|lo|lo|s|lw]|o|—

963-11009 LWaiba potopa F20P (11-9)

alalalwld|v]lala]la =




FIG. 12 ELECTRICAL1 NO. HaumeHoBaHWe PCS

1 |963-12001 KommyTaTop F20P (12-1)

2/3 |15FMH-02025 BonT c waiiboit M6x20 F20P (12-2/3)

963-06014B bont M6x17 F20P (12-4)

963-12005 Koxkyx kommyTaTtopa F20P (12-5)

15FMH-02008 XomyT F20P (12-6)

963-12007 BonT ¢ waitboit M6x25 F20P (12-7)

963-12008 Brynka F20P (12-8)

olo|v|lo|o|s~

963-12009 Brynka aemndepHan F20P (12-9)

10 |963-12010 Bbinpsamutenb-peryastop F20P (12-10)

11 ]963-12011 bont M6x10 F20P (12-11)

12 |963-12012 Llait6a F20P (12-12)

13 ]963-12013 KaTyLuKa 3axu1raHua BbIcCOKOBOIbTHasA F20P (12-13)

14 |963-12014 Brynka 3awmtHas F20P (12-14)

15 |963-12015 dukcatop F20P (12-15)

16/17 | 15FMH-10015 BonT ¢ waitboit M6x25 F20P (12-16/17)

18 |[963-12018 Kosina4ok ceeyHoi F20P (12-18)

19/20 |PNFM40E-12013 BonT ¢ waitboit M6x14 F20P (12-19/20)

21 [963-12021 Ckoba KpenseHus Bbinpamutens F20P (12-21)

22 |963-12022 flep:katens F20P (12-22)

23 [963-12023 JaTumnk gasneHus macna F20P (12-23)

24 1963-12024 Pazbem curHanbHow namnbl F20P (12-24)

25 [963-12025 Mpoknagka pasbema F20P (12-25)

26/27 |15FMH-12004 BonT ¢ waiiboit M6x12 F20P (12-26/27)

28 [963-12028 Ckoba F20P (12-28)

29 1963-11006 bont M6x20 F20P (12-29)

30 ]963-12030 [aTuvk TemnepaTypHblit F20P (12-30)

31 ]963-12031 Ckoba F20P (12-31)

32/33 |PNFM40E-12013 BonT c waiiboit M6x14 F20P (12-32/33)

34 |15FMH-02008 XomyT F20P (12-34)

35 [963-12035 Ckoba-gepxatens F20P (12-35)

36/37 |PNFM40E-12013 Bonr c waiiboit M6x14 F20P (12-36/37)

38 [963-12038 XomyT F20P (12-38)

39 1963-02025 XomyT F20P (12-39)

40 ]963-12040 XomyT F20P (12-40)

41 1963-12041 3arnywka F20P (12-41)

42 1963-12042 fepxatens F20P (12-42)

43 1963-12043 Ckoba-gepatens F20P (12-43)

44 |PNWH40-09054 bont M6x20 F20P (12-44)

alalalalalalalvdlalalalalalalalalalalalvdaldvdm]lola]lmlm]lm|lw]lo|leld|a]la]a] =

45 1963-12045 Hakneiika F20P (12-45)

FIG. 13 ELECTRICAL2 NO. HanumeHoBaHMe PCS

1 [963-13001 3amum F20P (13-1) 1
2/3 |PNFMA40E-12013 BonrT c waitboin M6x14 F20P (13-2/3) 1
4 1963-13004 KpoHwrTeiiH-gepxartenb F20P (13-4) 1
5 |963-12038 XomyT F20P (13-5) 1
6 |15FMH-02008 XomyT F20P (13-6) 3
7 1963-13007 LWaiba F20P (13-7) 1
8/9 |PNFM40E-07032 BonT ¢ waitboin M8x25 F20P (13-8/9) 2
10/11 |[PNFM40E-10004 BonrT ¢ waitboin M8x16 F20P (13-10/11) 1
12 |963-13015E MpoBoaka ¢ npegoxpaHutenem B F20P c6ope 1
13
14
15
16
17
18
19
20
21
22
23




FIG. 13a ELECTRICALSTART

NO.

HanmeHoBaHue

PCS

963-13001E Bbinpamutens F20P (13a-1)

963-11004 3arnywka F20P (13a-2)

15FMH-17011 BonT F20P 6x30 (13a-3)

963-13004E Brynka F20P (13a-4)

963-13005E Brynka F20P (13a-5)

15FMH-14028 laitka F20P (13a-6)

~N|o|lo|lr|lw]|v|—

963-13007E Aeprkatens pene F20P (13a-7)

PNFM40E-12013 BonT ¢ waiboit M6x14 F20P (13a-8/9)

963-13001 3axum F20P (13-1)

963-13011E Pene F20P (13a-11)

PNFMA40E-07030 BonT c waitboit F20P 6x10 (13a-12/13)

PNFMA40E-09020 Mpy»uHa F20P (13a-14)

963-13015E Mposoa AKB F20P (13a-15)

PNFM40E-12013 BonT ¢ waiboit M6x14 F20P (13-2/3)

963-12042 fepsatens F20P (13a-19)

963-13020E NpegoxpaHutens B c6ope F20P (13a-20)

865-15034 Cronop F20P (13a-24)

N N NG N DN O O N N RN R DN D) IR DI N DN

FIG. 14 ELECTRICAL3

NO.

HanmeHoBaHue

PCS

6AH-8259M-10

1
o ‘{U,mm\//f {%ﬂ

[

N=CI0
2

Sy/

14

963-14001 XryT nposogos F20P (14-1)

963-14001E ryT npoBoaos (anektposanyck) F20P (14-1)

XomyT nnactukosblit F20P (14-2)

963-14003 Tpy6ka F20P (14-3)

963-14004 Oepskatens B cbope F20P (14-4)

albslw]|s

963-14005 Koxyx F20P (14-5)

963-14006 3awwmTa KoxKyxa F20P (14-6)

963-14007 3awmra Koxyxa F20P (14-7)

963-14008 Ckoba F20P (14-8)

963-14009 Brynka aemoupytowan F20P (14-9)

963-14010 Jemndep F20P (14-10)

963-14011 3axwum F20P (14-11)

PNFMA40E-12013 BonT ¢ wainboin M6x14 F20P (14-12/13)

963-14014 bonT ¢ waitboit M6x14 F20P (14-14)

963-15001E dnekTpocTtapTep B cbope F20P (14-1/15)

963-16009E dukcaTop Tpoca 1 (anektpocraprtep) F20P (15-)

963-16010E dukcaTop Tpoca 2 (anekTpocTaptep) F20P (15-)

963-16015E KoHHeKTOp (3n1ekTpo3anyck) F20P (15-15)

963-16018E 3arnywka F20P (15-18)

PNFMA40E-07032 BonT c waiiboit M8x25 F20P (14-18/19)

PNFMA40E-10004 BonT ¢ waiboi M8x16 F20P (14-20/21)

alalalalalalavdlalam]alalalaldla]lmla]lma=a]—




FIG. 15 BOTTOM COWLING

z
o

HanmeHoBaHue

PCS

6AJ1200-G150

(Fig. 15, Ref. No. 8, 34, 46
Fig. 12, Aef. No, 29, 44)

963-15001 NoppoH asuratens B c6ope F20P (15-1)

963-15002 bonT M6x35 F20P (15-2)

963-15003 Btynka aemndepHan F20P (15-3)

963-15004 3arnywka nogaoHa F20P (15-4)

963-15005 YnnoTHuTenb nogaoHa F20P (15-5)

963-15006 Mnata F20P (15-6)

963-15007 YnnoTHUTENb pe3uHOoBbIi F20P (15-7)

963-11006 bont M6*30 F20P (15-8)

olo|vN]|lo|la]lsr|w]|n|—

963-15009 ®umkcaTtop Tpoca 1 F20P (15-9)

963-15010 dukcaTop Tpoca 2 F20P (15-10)

963-15011 3awenka konnaka F20P (15-11)

15FMH-12004 BonT ¢ waiiboit M6x12 F20P (15-12/13)

963-15014 3arnywka F20P (15-14)

963-15015 KoHHekTop F20P (15-15)

15FMH-02008 XomyT F20P (15-16)

963-15017 Brynka Bana 2 F20P (15-17)

PNFMH40-11023 Btynka Bana 1 F20P (15-18)

963-15019 Brysika F20P (15-19)

963-15020 Brynka F20P (15-20)

21122

963-15021 Onnetka Tpy6ku F20P (15-21/22)

22

963-15022 Tpy6ka BogsHOro oxnaxaeHus F20P (15-22)

23

15FMH-02008 XomyT F20P (15-23)

24

963-15024 KoHHekTop F20P (15-24)

25

963-15025 CoeaunHutens TpybKmu F20P (15-25)

26

963-15026 CoeanHuTens Tpyokmn F20P (15-26)

27

963-15027 LWaii6a Tpy6ku F20P (15-27)

28

963-15028 Jepskatens F20P (15-28)

29

963-15029 BuHT F20P (15-29)

30/31

PNFM40E-07030 Bonr ¢ waibon M6x10 F20P (15-30/31)

32

963-15032 MNnowazaka pesunHosan F20P (15-32)

33

963-15033 KpoHLwuTeitH F20P (15-33)

34

PNWH40-09054 bont M6x20 F20P (15-34)

35

963-15035 Mauta orpaHnumTensHas npasas F20P (15-35)

36

963-15036 MNauta orpaHuunTenbHas nesas F20P (15-36)

37/38

15FMH-12004 BonT ¢ waiiboit M6x12 F20P (15-37/38)

39

963-15039 Koxyx aeiasyaa F20P (15-39)

40/42

963-15040/42 BuHT M6x30 F20P (15-40/42)

43

15FMH-12007 laitka M6 F20P (15-43)

44

963-15044 Konbuo aemndepHoe F20P (15-44)

45

963-15045 KpoHwTeiit F20P (15-45)

46

PNWH40-09054 bonT 6x20 F20P (15-46)

47

963-15047 [lepwatens F20P (15-47)

48

963-15048 Hakneika F20P (15-48)

49

963-15049 Hakneiika F20P (15-49)

50

963-15050 Haknerika F20P (15-50)

N N N BN I O N SN OO IO G G (N IS N NS IFNCS IF O [ NCY (PG N DN RN (PN [ NCO (DY R IS RN DI (NG (DN N I (N I NN I I CY RSN Y N IO I O IO [N




FIG.16 STEERING

z
o

HanmeHoBaHue

PCS

1

/

963-16001 Pymnens B cbope F20P (16-1)

963-16002 Kopnyc pymnens F20P (16-2)

963-16003 bont M6x20 F20P (16-3)

963-16004 Brynka pukcupyrowan F20P (16-4)

i8

BAJ1200-G160

HANDLE STEERING
ASSY
(Fig. 16, Ael. No. 2 1o 18, 22

41 to 43)

963-16005 BTynka py4ku rasa F20P (16-5)

963-16006 Pyuka rasa F20P (16-6)

PNFMH40-15015 Ban rasa F20P (16-7)

o|N|lo|la|~|lw|Nd]| =

963-16008 BUHT M5x20 F20P (16-8)

963-16009 MnactuHa dukcatopa F20P (16-9)

15FMH-11011 ®ukcarop Bana rasa F20P (16-10)

1

PNFMH40-15018 BuHT dpurcaTopa rasa F20P (16-11)

12

15FMH-07025 LWTndT F20P 16x10 (16-12)

13

963-16013 UHamKaTop rasa F20P (16-13)

14

15FMH-11015 ®ukcaTtop nHamkartopa 16x0,5 F20P (16-14)

15

963-16015 Laii6a F20P (16-15)

16

963-16016 MNpyxuHa F20P (16-16)

17

963-16017 Brynka F20P (16-17)

18

963-16018 Tpoc rasa F20P (16-18)

19

963-16019 [ep:aTens Tpoca rasa F20P (16-19)

20/21

PNFM40E-12013 BonT ¢ waiboit M6x14 F20P (16-20/21)

N
N

963-16022 Tpy6Ka 3awuTtHasa F20P (16-22)

N
w

963-16023 YnnotHeHue F20P (16-23)

N
=

963-16024 BHyTpeHHsAs BTy/Ka F20P (16-24)

N
3]

963-16025 LLlaii6a pymnens F20P (16-25)

[
o

963-16026 LLlali6a BonHoobpasHas F20P (16-26)

N
N

963-16027 Laii6a F20P (16-27)

N
@

963-16028 Kpbilwka pymnens F20P (16-28)

N
©

15FMH-14026 BonT ¢ waiiboit M6x55 F20P (16-29)

w
S

963-16030 Koxyx 3awuTHbIN F20P (16-30)

w

963-16031 BuHT 6x18 F20P (16-31)

[}
N

963-10013 BuHT F20P (16-32)

w
@

963-16033 Pyuka n/n F20P (16-33)

w
=

963-16034 bonT c waibot M6x40 F20P (16-34)

w
a

963-16035 Brysika F20P (16-35)

w
>

963-16036 LLlaii6a npyskuHHas $p22x¢$15.5%0.5 F20P (16-36)

w
=2

963-16037 Ban pyuku n/n F20P (16-37)

w
o

15FMH-11032 LWaii6a F20P (16-38)

w
©

15FMH-12013 3awenka F20P (16-39)

N
o

963-16040 Hakneiika F20P (16-40)

S

963-16041 KHonka ocTaHoBa aguratens B cbope F20P (16-41)

S
N

15FMH-11035 Tpoc cTpaxoBouHblit F20P (16-42)

N
w

15FMH-11036 HakoHe4YHUK KHoMKu-cTon F20P (16-43)

IR [N RN (N [N (I R (Y [N [N N NS IO SN O SN NS R I CY (RSRG E DI DN I IO (PRGN DR I NCON DS (I [N (N IR (Y NI [N [N Y SN OO N [N

FIG.17 STEERING FRICTION

z
o

HanmeHoBaHue

§o)
(9]
n

963-17001 Pynesoe ynpasnexue B c6ope F20P (17-1)

963-17002 MnactuHa F20P (17-2)

963-01008 BonT ¢ waitboit M5x14 F20P (17-3)

963-17004 Ban ctonopa F20P (17-4)

963-17005 Laii6a F20P (17-5)

963-17006 Pbiyar 610kuposku F20P (17-6)

963-17007 Pyuka pblyara 6510kmMpoBku F20P (17-7)

w|N|lo|la|s~r|lw|vd] =

963-17008 Mnata F20P (17-8)

963-17009 Brynka F20P (17-9)

963-17010 Btynka F20P (17-10)

5MHS-09006 BonT ¢ waitboit M5x20 F20P (17-11/12)

963-17013 LWaii6a F20P (17-13)

963-17014 Taiika F20P (17-14)

963-17015 MNnaTa KpenieHus pynesoro ynpasnexus F20P (17-15)

963-17016/17 BonT ¢ waiiboit M8x16 F20P (17-16/17)

963-17018 Hakneiika F20P (17-18)

SN OO NG IR NG NG RN N IF O3 N NG OO DS (VXU (PN N




FIG.18 CONTROL NO. HaumeHoBaHue PCS
- 1 |963-18001 dukcatop tarv n/n F20P (18-1) 1
2 [963-18002 LUTudT F20P (18-2) 1
20 3 |963-18003 Bas n/n F20P (18-3) 1
4 |963-18004 HakoHeuHUK Kabensa2 F20P (18-4) 1
" 5 1963-18005 KpoHLuTeiiH 2 F20P (18-5) 2
1‘3/&““& 6/7 |15FMH-02025 BonT ¢ waitboit M6x20 F20P (18-6/7) 2
"\\/-\,_ 6‘ 8 [963-18008 Poiuar Bana n/n F20P (18-8) 1
9 1963-18002 LLUTtndT F20P (18-9) 1
10 |963-18010 MnactvHa orpaHuuuTenbHas F20P (18-10) 1
11 ]963-18011 MNnactuHa orpaHuuuTensHan F20P (18-11) 1
31‘/% 12 |963-18012 Bont M6x14 F20P (18-12) 1
22 13 963-18013S Tara n/n F20P (18-13) 1
14 |15FMH-12034 laiika peryavposouHas F20P (18-14) 1
{Trl ! 15 |15FMH-12033 laiika F20P (18-15) 1
l/p] 16 |963-18016 Poauk npusoga apoccens F20P (18-16) 1
/%@‘\/\ 17 |963-18017 MpyuHa ponunka npusoga F20P (18-17) 1
S;" d 18 |963-18018 Puiuar F20P (18-18) 1
19 |963-18019 HakoHeuHwK Tarm F20P (18-19) 1
%\~ 20 |963-18020 Ban gpoccensn F20P (18-20) 1
Il,'|I 21 [963-18021 Brynka Bana apoccens F20P (18-21) 1
"u;' 22 |15FMH-11032 LLiait6a F20P (18-22) 1
23 [15FMH-14026 BonT c waiboit M6x55 F20P (18-23) 1
I 24 1963-18024 bont M6x14 F20P (18-24) 2
25 [963-18025 KpoHwrTeiH apoccens F20P (18-25) 1
18— 26 [963-18026 MayH:kep apoccens F20P (18-26) 1
27 |963-18027 Brynka F20P (18-27) 1
14 28 [963-18028 Llaitb6a F20P (18-28) 2
AEW \@ 29 [15FMH-12013 dukcatop F20P (18-29) 1
cAMTIOO.ERz @ 30 [963-18030 Kpowwreiin F20P (18-30) 1
31/32 [PNFM40E-12013 BonT c waiboit M6x14 F20P (18-31/32) 2
FIG.18 CONTROL NO. HaumeHoBaHve PCS
1 |963-18001 dukcatop Taru n/n F20P (18-1) 1
2 |963-18002 LUtndT F20P (18-2) 1
3 |963-18003 Bas n/n F20P (18-3) 1
=2 4 |963-18004 HakoHeuHUK Kabensa2 F20P (18-4) 1
5 1963-18005 KpoHLwTeiiH 2 F20P (18-5) 2
6/7 |15FMH-02025 BonT ¢ waiboit M6x20 F20P (18-6/7) 2
8 [963-18008 Pbiuar Bana n/n F20P (18-8) 1
9 1963-18002 LUTtndT F20P (18-9) 1
10 |963-18010 MnactuHa orpaHuunuTenbHan F20P (18-10) 1
11 ]963-18011 MnacTuHa orpaHnumuTenHas F20P (18-11) 1
12 1963-18012 bont M6x14 F20P (18-12) 1
13 |963-18013S Tsra n/n F20P (18-13) 1
14 |15FMH-12034 laiika peryavmposouHas F20P (18-14) 1
15 |15FMH-12033 laiika F20P (18-15) 1
16 |963-17016E KpoHLTEMH Nog, AncTaHL.ynpasaeHue F20P (18a-16) 1
17 |963-17017E Btynka F20P (18a-17) 1
18 |963-17018E 3awenka F20P (18a-18) 1
19 [963-17019E LWTndT 3awwenku F20P (18a-19) 1
20/21 [PNFM40E-12013 BonT c waiboit M6x14 F20P (18-31/32) 2
22 |PNFMA40E-12027 HakoHeuHuK Tpoca a/y F20P (18a-22) 1
23 [15FMH-11033 3axum F20P (18a-23) 1
24 1963-18016 Ponuk npusoaa apoccens F20P (18-16) 1
25 1963-18017 Mpy:kuHa ponuka npusoga F20P (18-17) 1
26 |963-18018 Pbiyar F20P (18-18) 1
27 1963-18019 HakoHeuHMK Tarn F20P (18-19) 1
19 28 |963-18020 Ban apoccens F20P (18-20) 1
29 |963-18021 BTynka Bana apoccens F20P (18-21) 1
30 [15FMH-11032 LWaiiba F20P (18-22) 1
16 31 |15FMH-14026 Bont c waiboit M6x55 F20P (18-23) 1
17 ! 32 |963-18024 BonT M6x14 F20P (18-24) 2
/(b 33 1963-18025 KpoHLTeith apoccens F20P (18-25) 1
34 [963-17034E [epsaTens Tpoca 4/y F20P (18a-34) 1
6AH1100-F230 35 |PNFMA40E-09007 5ot 6x16 F20P (18a-35) 1
36 [PNFMA40E-12027 HakoHeuHuk Tpoca a/y F20P (18a-36) 1
37 |15FMH-11033 3axum F20P (18a-37) 1




FIG.19 BRACKET1

NO.

HanmeHoBaHue

PCS

=

i

BAH1300-F230

963-19001 Ckoba cTpybumHa nesas F20P (19-1)

217

15FMH-13009 Pyyka 3askuma TpaHua F20P (19-2/7)

3/8

15FMH-13010 LLTndT pydkm 3axxmma TpaHua F20P (19-3/8)

4/9

15FMH-13011 BuHT 3axu1ma TpaHua F20P (19-4/9)

510

15FMH-13012 MNnowazaka 3axuma ctpybumtbl F20P (19-5/10)

963-19006 Ckoba cTpybumHa npasas F20P (19-6)

963-19011 BonT KpoHwTeiHa F20P (19-11)

963-19012 Brysika 6onta F20P (19-12)

963-19013 MnacTuHa KpoHwTeiHa F20P (19-13)

15FMH-13018 laitka F20P (19-14)

15FMH-13021 Brynka F20P (19-15)

963-19016 bonT ¢ waiiboit 6x155 F20P (19-16/17)

15FMH-12033 laitka F20P (19-18)

963-19019 LWTok yrna auddeperHta F20P (19-19)

15FMH-13026 MnactuHa 3anupatowas F20P (19-20)

15FMH-13028 LTtndT npyuHbl 30x6 F20P (19-21)

15FMH-13029 Mpy:KuHa wToka audpdepeHTta F20P (19-22)

963-19023S KpoHLTeiH noBopoTHbIi F20P (19-23)

963-19024 3amoK HaknoHa F20P (19-24)

963-19025 LLiTok F20P (19-25)

963-19026 Ban onopHoit cToliku F20P (19-26)

963-19027 Cronop npyuHbl F20P (19-27)

963-19028 OrpaHuumTens Bana F20P (19-28)

15FMH-13046 Konbuo ctonopHoe F20P (19-29)

963-19030 Ban cTonopHbiit F20P (19-30)

15FMH-13046 Konbuo ctonopHoe F20P (19-31)

963-19032 Croiika onopHas F20P (19-32)

963-19033 MpyuHa F20P (19-33)

963-19034 MNnactuHa 3amKa F20P (19-34)

963-19035 MpysuHa naactuHbl F20P (19-35)

963-19036 MnactuHa 3amka F20P (19-36)

963-19037 Ban nnacTuHbl 3amKa F20P (19-37)

963-19038 Brynka F20P (19-38)

15FMH-13051 Kosnbuo ctonopHoe F20P (19-39)

963-19040 Ban 3agHuit F20P (19-40)

15FMH-13051 Kosnbuo ctonopHoe F20P (19-41)

963-19042 MnactuHa cTonopHas F20P (19-42)

15FMH-13057 bont F20P (19-43)

963-19044 LWaii6a F20P (19-44)

[ O} IF NG ) SR NG NG I Y (NG DN [ OO (PN DR DI [NCY (PSS Y DI [N (DY NN (DG (NN [N (N I (NI I RN D IO SN O N N O E ST DS DS IS

FIG.20 BRACKET2

NO.

HanmeHoBaHue

PCS

963-20001S KpoHLwTeiiH pynesoro ynpasnexus F20P (20-1)

15FMH-14012 LWait6a F20P (20-2)

963-20003 Brynka F20P (20-3)

15FMH-14010 Brynka F20P (20-4)

15FMH-14011 KonbLo ynaoTHutenbHoe F20P (20-5)

15FMH-14008 LLait6a F20P (20-6)

963-20007 bonT 3aknenka F20P (20-7)

963-20008 [lemndep BepxHuit F20P (20-8)

olo|vN]|lo|lo|s|lw]|v|—

963-20009 MNnactvHa gemndepa F20P (20-9)

o

963-20010 aiika F20P (20-10)

15FMH-15006 BonT c waiboi M8x30 F20P (20-11)

963-20012 Kopnyc amoptusartopa F20P (20-12)

963-20013 AMOPTM3ATOP HUMKHMI NepeaHuii F20P (20-13)

963-20014 AmopTu3aTOp HUKHMIA F20P (20-14)

963-20015 MnactmHa amopTusaTopa F20P (20-15)

963-20016 BonT ¢ waitboit M8x85 F20P (20-16)

963-20017 BonT c watiboit M8x105 F20P (20-17)

963-20018 laiika M8-S12 F20P (20-18)

15FMH-14001 WTyuep F20P (20-19)

963-20020 Nposog, 3azemnenusn F20P (20-20)

963-19024E Koskyx py4ku F20P (20-24)

963-19027E Cko6a F20P (20-27)

963-19023E bonT F20P (20-23)

Ny NG N BN BN PSS E ST NN =N ST DR NN D NN LN =N 5N ) S ) BN NG Y (PN




FIG.21 DESCRIPTION

NO.

HanmeHoBaHue

PCS

=

‘a

BAHT100-F280

963-21000S Kopnyc aeiasyaa B cbope F20P (21-0)

963-21001 NoapaoH F20P (21-1)

963-21002 CanbHuk 12x25%6 F20P (21-2)

963-15032 YnnoTHeHue Bo3ayxosoaa F20P (21-3)

963-21004 bont M8x14 F20P (21-4)

963-21005 Laii6a F20P (21-5)

963-21006 LUTndT Hanpasasatowumii 6x19 F20P (21-6)

~N|lo|lo|s|lw ||~

963-21007 NMpoknagka raywurens F20P (21-7)

963-21008 Mywutens F20P (21-8)

15FMH-10015 BonT ¢ waiiboit M6x25 F20P (21-9/10)

963-21011 CanbHuK raywutensa F20P (21-11)

963-21012 Kopnyc geiasyaa F20P (21-12)

15FMH-15006 BonT c waiiboit M8x30 F20P (21-13/14)

15FMH-16018 LTtndT Hanpasastowwumin 4x12 F20P (21-15)

963-21016/17 BonT c waitboit M5x10 F20P (21-16/17)

963-21018 MNnactuHa F20P (21-18)

963-21019 bont M6x8 F20P (21-19)

963-21020 YnnotHutens F20P (21-20)

15FMH-15011 BTtynka BepTMKanbHoro Basna F20P (21-21)

15FMH-15013 KosnbLo ctonopHoe F20P (21-22)

N IR N N ) N FRY - Y SN N 5N N [ N SN N DI N BN

FIG.22 OIL PAN

NO.

HanmeHoBaHue

PCS

i

W
|

963-22001 MNoanoH macnsaHHbI F20P (22-1)

963-22002 Npoknagka noagoHa F20P (22-2)

15FMH-16018 LTtndT Hanpasnstowmin 4x12 F20P (22-3)

963-22004 [lemndep F20P (22-4)

15FMH-02008 XomyT F20P (22-5)

963-22006 Mpo6Ka-BUHT MacnaHHbIN 14x9 F20P (22-6)

~N|lo|lo|ls|lw|d]—

963-22007 Mpoknagka npobku-suHTa F20P (22-7)

963-22008 MacnodpunbTp rpyboit ounctku F20P (22-8)

9110

15FMH-01008 BonT c waiiboit 6x16 F20P (22-9/10)

963-22011 LLlyn macnsaHHbIi F20P (22-11)

963-20016 BonT ¢ waitboit M8x85 F20P (22-12)

15FMH-15006 BonT ¢ waiboit M8x30 F20P (22-13)

963-22014 Nauta ynnotHutens F20P (22-14)

963-22015 Npoknagka noasoHa F20P (22-15)

963-22016 Tpy6ka F20P (22-16)

alalalv|ola|lw|a]ala]a]=]d]a]=~




FIG.23 LOWER CASING& DRIEV1

z
o

HanmeHoBaHue

PCS

BAd1200-G230

1 9-——-3 E,d.q =]

20— «{’@M T—zo

g —1a

1

/

i
LOWER UNIT
AESY

(Fig. 23, Ref. No. 2 to 49
Fig. 24, Ref. No. 15)

963-23001 PeaykTop B cbope F20P (23-1)

963-23002 Kopnyc peayktopa F20P (23-2)

15FMH-16003 MoawmnHuk uronbyateiii F20P (23-3)

15FMH-16004 BTysika BepTuKanbHoro Bana F20P (23-4)

15FMH-16005-1 LWaitba peryanposoyHas 1,13 mm F20P (23-5)

15FMH-16005-2 MoAWMWNHUK YNOPHbINA UronbyaTblit F20P (23-6)

15FMH-16006 LLlaii6a F20P (23-7)

o|N|lo|la|~|lw|Nd]| =

15FMH-16007 MoawunHuK wectepHu nepea. Xoaa F20P (23-8)

15FMH-16008 Bont 3anuBHoro oteepctua M8x8.4 F20P (23-9)

15FMH-16009 Mpoknaaka 3anusHoro 6onta F20P (23-10)

1

963-23011 Kopnyc nomnsl F20P (23-11)

12

15FMH-16011 CrakaH nomnbl F20P (23-12)

13

963-23013 CanbHUK Kopnyca nomnbl F20P (23-13)

14

15FMH-16013 KpbinbyaTka oxnaxaeHus F20P (23-14)

15

15FMH-16015 LLinoHka nomnbl F20P (23-15)

16

963-23016 KonbLo ynnoTHUTENbHOE Kopnyca nomnbl F20P (23-16)

17

963-23017 3epkano nomnbl F20P (23-17)

18

963-21015 LWTtndT Hanpasaatowmit 40*12 F20P (23-18)

19

15FMH-16019 BonT M8x45 F20P (23-19)

20

15FMH-16020 MpuumHan naactmHa nomnbl F20P (23-20)

21

963-23021 Kopnyc noawmnHuka F20P (23-21)

22

963-23022 Brynka Kopnyca nogwunHuka F20P (23-22)

23

963-23023 CanbHUK BepTUKanbHoro Bana F20P (23-23)

24

963-23024 MNpoknagka Kopnyca nogwunHuka F20P (23-24)

25

963-23025 KonbLo ynnoTHUTEeNbHOE F20P (23-25)

26

963-23026 bont M8x25 F20P (23-26)

27

963-23027 Tara nepekntoyeHun nepesay F20P (23-27)

28

963-23028S Ban BepTuKanbHblit F20P (23-28)

29

15FMH-16034 LllectepHs Beaywas F20P (23-29)

30

15FMH-16035 laiika Beayuieit wectepru F20P (23-30)

31

15FMH-16036 LLecTepHs nepegHeit nepegaumn F20P (23-31)

32

15FMH-16038 LlecTtepHs 3agHei nepegauv F20P (23-32)

33

15FMH-16039 LWaiiba perynvposouHas 0.05mm F20P (23-33)

15FMH-16039-2 LWai16a perynuposoyHas 0.10mm F20P (23-33)

15FMH-16039-3 LLai16a perynnposouHas 0.20mm F20P (23-33)

34

15FMH-16040 LLlaii6a F20P (23-34)

35

15FMH-16041 Ban BuHTa F20P (23-35)

36

15FMH-16042 NayHxep F20P (23-36)

37

15FMH-16043 MydTa cuennenusa F20P (23-37)

38

15FMH-16044 WTtndt mydTsl cuennexus F20P (23-38)

39

15FMH-16045 Konbuo mydTsl npyskuHHoe F20P (23-39)

40

15FMH-16046 Mpyxu1Ha komnpeccuoHHas F20P (23-40)

41

15FMH-16047 CrakaH peayktopa F20P (23-41)

42

15FMH-16048 MoaWwunHWK WecTepHu 3agHei nepesauv 6005 F20P (23-42)

43

15FMH-16049 MoawnnHmK Bana BuHTa F20P (23-43)

44

15FMH-16050 CanbHUK ropusoHTanbHoro Bana F20P (23-44)

45

15FMH-16051 KonbLo manoe ctakaHa peayktopa F20P (23-45)

46

15FMH-16052 KonbLo 6osblioe cTakaHa pegyktopa F20P (23-46)

47/48

15FMH-02025 BonT ¢ waiboin M6x20 F20P (23-47/48)

49

15FMH-16054 Laii6a perynvposouHas M6x20 F20P (23-49)

49

15FMH-16054-1 LWait6a peryanposouHas 0.05mm T15P F20P (23-49)

49

15FMH-16054-2 LLai6a perynanposouHas 0.10mm T15P F20P (23-49)

49

15FMH-16054-3 LWait6a peryanposouHas 0.12mm T15P F20P (23-49)

49

15FMH-16054-4 LUai6a perynuposoyHas 0.15mm T15P F20P (23-49)

49

15FMH-16054-5 LLait6a peryanposoyHas 0.18mm T15P F20P (23-49)

49

15FMH-16054-6 LUai6a perynnposouHas 0.30mm T15P F20P (23-49)

49

15FMH-16054-7 LWait6a peryanposoyHas 0.40mm T15P F20P (23-49)

49

15FMH-16054-8 LUai6a perynnposouHas 0.50mm T15P F20P (23-49)

S NG N [N [N I RN N N I N =N SN Y (D) IR (DI RS (Y [ (IR DR (DN [N [N R [ I (G DR (Y R NS I O =N =N O SN SR VO PG IO (DRGNS (IR DN DI (PR DI I O IF CJN (PSS (DY DI (N (VRN (N NI (NG




FIG.24 LOWER CASING &DRIVE2

NO.

HanmeHoBaHue

PCS

BAHT100-F310

éﬁ.—«—?

3

ey |

-

963-24001 Tpy6ka oxnaxaeHus F20P (24-1)

963-24002 [lemndep TpybKu oxnaxaeHus F20P (24-2)

15FMH-02008 XomyT F20P (24-3)

963-24004 CanbHuK TpybKM oxnaxaenus F20P (24-4)

alr|lw|o|—

15FMH-17004 LLTndT ycTaHOBOYHBIN 40x12 F20P (24-5)

15FMH-17005 BonT ¢ waiiboit M8x30 F20P (24-6/7)

15FMH-17006 PewweTka 3abopa Boabl npasas F20P (24-8)

15FMH-17007 Pewertka 3abopa Boabl nesas F20P (24-9)

15FMH-17008 BuHT 5x20 F20P (24-10)

15FMH-17007-1 laiika M5 F20P (24-11)

15FMH-17010 AHog, F20P (24-12)

3MHS-07013 BonT 6x35 F20P (24-13)

15FMH-17012 LWaiiba m6 F20P (24-14)

15FMH-17013 Monoca ynaotHutensHas F20P (24-15)

15FMH-17014 OnopHas waiiba BuHTa F20P (24-16)

15FMH-17015 LWaiba raiku BuHTa F20P (24-17)

15FMH-17016 laiika BuHTa F20P (24-18)

15FMH-17017 WUNAKHT raiiku BuHTa 25x20 F20P (24-19)

963-24020 Arog, F20P (24-20)

15FMH-10015 bonT ¢ waiiboit M6x25 F20P (24-21)

963-24022 BUHT rpebHoii F20P (24-22)

NG NG NG (NN N (NN Y (N NS (IR (NN (NN Q) Y DI IS I N N N SN BN

NO.

HanmeHoBaHue

T
(9]
]

BBUE100-C240

15FMH-18001 Bak TonauBHbIi 241. B cbope F20P (25-1)

15FMH-18004 Kpbiwka 6aka 24n. F20P (25-2)

15FMH-18011 KoHHeKTop ¢ u3meputenem Tonausa F20P (25-3)

963-01003 bonT ST4.8x16 F20P (1-3)

15FMH-18024 BuHT F20P (25-4)

15FMH-18025 Laii6a 5x18 F20P (25-5)

15FMH-18026 Mpoknaaka koHHekTopa F20P (25-6)

15FMH-18014 ®unbTp-ceTka ToNAnBHbIN F20P (25-7)

w|N|o|la|s~

15FMH-18028 LLinaHr TonauBHbIN B cbope F20P (25-8)

N NG NS SN IS [ XCR (PSRN (DN NS (DN [N (G DN (N I (I IS (Y (G (NN [ (NG




